

CERTIFICATE OF EFFICACY



Certificate No. 1018012.100/6400
Customer Ref. 60/025

SAMPLE DETAILS
KOUVIDIS

DATE RECEIVED 24/01/2012

METHOD: Determination of Antibacterial Activity using Test Based on ISO 22196

DATE ANALYSED 25/01/12

DATE REPORTED 27/01/12

RESULTS (as cfu cm²)

SAMPLE	SPECIES	REDUCTION (%)
COVER MEDISOL AM	E.coli	>99.94%
SEAL MEDISOL AM	E.coli	>99.94%
GROMMET MEDISOL AM	E.coli	>99.94%
BOX MEDISOL AM	E.coli	>99.94%
CLIP MEDISOL AM	E.coli	>99.94%
MEDISOL AM HF	E.coli	>99.49%
MEDIFLEX AM HF	E.coli	>99.49%
BEND MEDISOL AM HF	E.coli	>99.49%
MEDISOL AM	E.coli	>99.49%
MEDIFLEX AM	E.coli	>99.49%
BEND MEDISOL AM	E.coli	>99.49%
SPOUT MEDISOL AM	E.coli	>99.94%
COUPLER MEDISOL AM	E.coli	>99.94%

COVER MEDISOL AM	MRSA	>99.93%
SEAL MEDISOL AM	MRSA	>99.93%
GROMMET MEDISOL AM	MRSA	>99.93%
BOX MEDISOL AM	MRSA	>99.93%
CLIP MEDISOL AM	MRSA	>99.93%
MEDISOL AM HF	MRSA	>99.38%
MEDIFLEX AM HF	MRSA	>99.38%
BEND MEDISOL AM HF	MRSA	>99.38%
MEDISOL AM	MRSA	>99.38%
MEDIFLEX AM	MRSA	>99.38%
BEND MEDISOL AM	MRSA	>99.38%
SPOUT MEDISOL AM	MRSA	>99.93%
COUPLER MEDISOL AM	MRSA	>99.93%

The above data shows the difference in the population following contact with the surface of the samples listed for 24 hours at 35°C under RH of 95% relative to initial population

BioCote Ltd
Technology Centre
Wolverhampton Science Park
Glaisher Drive
Wolverhampton
WV10 9RU

Technical Director
Richard Hastings



The information shown above is for marketing purposes only, based on results obtained from an independent laboratory.